Technical and Economic
Feasibility of Co-located
Desalination Facilities

- : - _I\ 2
¥ = = -;._ u i 4 il =
e = [} ! i - Sas. M v
W s g ) 1 - _,_,..I | _ : - ==
e il pd ! - Ll :
A ; )= ¢
b— ] o s - - =B b ‘
"8 o H B =1 o
Al . 1t i
il [N == = (v
T = %
e e & r e
Lk ] "
S :
5 e AT
m_‘.! RS S ; = © 1
= e e, e CRY t
= _,':Lh s Y b A R
; Sl ‘,-..‘ A ,: i. b
I s "."_'_-f"

CN040927 — WOO05
December 21, 2006

METCALF&EDDY ‘ AECOM




TECHNICAL AND ECONOMIC FEASIBILITY OF
CO-LOCATED DESALINATION FACILITIES

December 21, 2006

CNO040927 — WOO05

METCALF&EDDY ‘ AECOM



Technical and Economic Feasibility of Co-Located Desalination Facilities

Acknowledgements

The Technical and Economic Feasibility of Co-Located Desalination Facilities was
[...]
TRANSFER PUMP = ;
EQUALIZATION TANK 13 007
LEGEND
FeCl3 FERRIC CHLORIDE
NaOCl SODIUM HYPOCHLORITE
RAW WATER
PUMPS CO2  CARBON DIOXIDE
. F FLUORIDE
(2) o M MOTOR
L\ PIT PELTON IMPULSE TURBINE
s SCALE INHIBITOR
e recvoiE ZOP  ZINC ORTHOPHOSPHATE
— SWW  SURFACE WASHWATER
A FTW  FILTER TO WASTE
) H2S04 SULFURIC ACID
INTAKE  CONDENSER COOLING STEAM
SCREENS WATERP%;%LAT'ON CONDENSERS
POWER PLANT COMBINED POWER PLANT
COOLING WATER AND DESALINATION
— DISCHARGE A PLANT OUTFALL Seean
L O3 l_
POWER PLANT COCLING
WATER INTAKE —OCEAN 7

Figure 4.26 — Lauderdale Facility Proposed Process Flows

Page 114



Technical and Economic Feasibility of Co-Located Desalination Facilities

Table 4.12 — Ft. Myers Facility Construction and Operating Costs per 1,000 Gallons

COST BREAKDOWN (10 mgd Product, 70% R, 15,000 TDS)

Raw water low lift pumps
Alum (dry feed)
Polyelectrolyte

DAF

Gravity Filtration
Intermediate Clearwell
Antiscalant

Sodium Bisulfite: Cost
Acidification

Reverse
Osmosis/Nanofiltration
Lime & Soda Ash
Chlorination

FW Clearwell

Totals

Construction Cost

Operating Cost

Total $ $/m3 Cap $/kgal Cap $lyr $/m3 $/kgal
566,141 15 57 230,888
25,154 0.66 2.52 105,036
46,571 1 5 40,857
2,595,000 69 260 173,103
2,909,727 68 291 190,677
277,590 7 28 0
93,113 2 9 206,865
46,571 1 6 40,857
348,715 9 35 28,384
18,278,202 483 1,828 3,678,186
268,182 7 27 97,846
54,650 1 5 28,411
558,062 15 56 0
$26,067,679 $679 $2,608 $4,821,110

Note: RO costs include high pressure, intermediate transfer, and finished water pumping.

Table 4.13 — Port Everglades Facility Construction and Operating Costs per 1,000 Gallons

COST BREAKDOWN (35 mgd Product, 50% R, 33,000 TDS)

Construction Cost

Operating Cost

Total $ $/m*Cap | $/kgal Cap $lyr $/m?® $/kgal
Raw water low lift pumps 1,969,905 14.87 56.28 1,100,486
Alum (dry feed) 28,163 0.21 0.80 678,856
Polyelectrolyte 78,817 0.59 2.25 170,270
DAF 8,650,000 65.30 247.14 558,103
Gravity Filtration 10,403,585 65.47 297.25 642,588
Intermediate Clearwell 582,389 4.40 16.64 0
Antiscalant 6,392,098 48.25 182.63 1,003,363
Sodium Bisulfite: Cost 78,817 0.59 4.55 170,270
Acidification 348,715 2.63 9.96 42,707
Reverse
Osmosis/Nanofiltration 55,082,566 415.80 1573.79 13,076,890
Lime & Soda Ash 319,277 2.41 9.12 184,776
Chlorination 54,650 0.41 1.56 28,411
FW Clearwell 1,249,895 9.43 35.71 0
Totals $85,238,876 $630 $2,438 $17,656,721

12/20/2006

115




Technical and Economic Feasibility of Co-Located Desalination Facilities

Note: RO costs include high pressure, intermediate transfer, and finished water pumping.

Table 4.14 — Lauderdale Facility Construction and Operating Costs per 1,000 Gallons

FORT LAUDERDALE COST BREAKDOWN (20 mgd Product, 70% R, 15,000 TDS)

Construction Cost

Operating Cost

Total $ $/m3 Cap $/kgal Cap $lyr $/m3 | $/kgal
Raw water low lift pumps 943,287 12.46 47.16 462,722
Alum (dry feed) 69,576 0.92 3.48 281,601
Polyelectrolyte 52,724 0.70 2.64 73,994
DAF 3,460,000 45.71 173.00 228,103
Gravity Filtration 4,972,847 56.36 248.64 317,678
Intermediate Clearwell 375,294 4.96 18.76 0
Antiscalant 253,836 3.35 12.69 407,374
Sodium Bisulfite: Cost 52,724 0.70 4.58 73,994
Acidification 228,946 3.02 11.45 19,295
Reverse
Osmosis/Nanofiltration 30,703,674 405.60 1535.18 6,192,401
Lime & Soda Ash 296,836 3.92 14.84 139,759
Chlorination 42,836 0.57 2.14 23,571
FW Clearwell 888,059 11.73 44.40 0
Totals $42,340,639 $550 $2,119 $8,220,493

Note: RO costs include high pressure, intermediate transfer, and finished water pumping.

It should be noted that the WT-Cost model provides only a rapid and simplified estimate
of capital and O&M costs for SWRO facilities using a variety of generalized cost values

that are best applied on a comparative basis.

Actual costs may differ significantly

depending on site and engineering specific details. Therefore, the above results are
primarily useful for simplified relative comparison between these candidate SWRO
facilities at differing plant capacities, and not useful for judgments concerning ultimate

project costs.

12/20/2006

116




Technical and Economic Feasibility of Co-Located Desalination Facilities

5. Final Concept of Development of Demonstration Project
5.1 Introduction

Section 5 of this report addresses the final conceptual details of a demonstration project
for the three candidate sites identified in Section 3.4. Concepts to be addressed include
water supply source, conceptual design of the major pretreatment and treatment unit
processes, waste disposal processes, key provisions of an operating agreement
between the water utility and electric power utility, permitting requirements, planning
level cost estimates and potential financing alternatives.

5.2 Recommendations

This preliminary estimate of SWRO plant capital and O&M costs presented in Section 4
of this report is based only on the estimating framework of the WT-Cost model
supplemented where needed by data from other M&E projects. These estimates are
comparable between locations and not intended as representative of expected total
project costs considering other site-specific factors that could influence costs. The
comparison was intended as a means of selecting one of the co-location sites for more
detailed conceptualization and cost estimation of a demonstration facility based strictly
on the relative magnitude of the expected investment.

It can be concluded from the above evaluation that the higher plant capacity of 35 mgd
and highest TDS has the highest overall capital and O&M cost. While the Ft. Myers
location with a capacity of 10.0 mgd could be an acceptable capacity for a SWRO
demonstration facility, and represents a medium-range investment, the TDS of the raw
water is not truly representative of seawater or potentially associated treatment issues
that could affect long-term performance of RO. If the TDS is also lower at the
Lauderdale location, this may also not be truly representative of SWRO desalination.
The Port Everglades site, on the other hand, would be most representative of SWRO
desalination in all respects. A demonstration facility at this location would provide proof
of concept considering commonly encountered SWRO treatment issues, and
fundamentally validate the feasibility of co-location of SWRO facilities with power plants.

Based on these results, the SFWMD requested that detailed conceptual evaluations be
performed for all three facility locations, rather than only at one location. By performing
the evaluation at all three sites, the impact of differences in plant capacity and water
quality (TDS) on capital and O&M costs will be captured.

12/20/2006 117



Technical and Economic Feasibility of Co-Located Desalination Facilities

The mistakes of the past, such as the one at the Tampa Bay SWRO facility, must be
avoided. Because red tide events are unpredictable with respect to location, timing, and
magnitude, the SWRO process must be designed to treat these events while still
sustaining firm capacity for peaking or drought protection. In this regard it is therefore
recommended that this conceptual planning level evaluation should include the
following:

e Dissolved air flotation (DAF) (AquaDAF)

e Grauvity filtration using cluster type filters

e Two-pass reverse oSmosis

e Energy recovery using Pelton wheel technology

5.3 Proposed Port Everglades RO Facility

This section provides background information on the design criteria used to develop the
Port Everglades SWRO facility planning level capital and life cycle costs.

5.3.1 Process Description

The proposed Seawater Desalination project at the FPL Port Everglades coastal power
generation station consists of the construction and operation of a 35 million gallon per
day (mgd) seawater desalination facility. The proposed facility would be located
adjacent to the FPL Port Everglades power plant, located south of Fort Port Everglades.
The proposed facility would convert a fraction of the power plant’s condenser cooling
seawater discharge into fresh drinking water using a reverse osmosis desalination
process. Source water for this facility would be taken from the existing condenser
cooling-seawater discharge pipeline system and is assumed to have an average total
dissolved solids (TDS) level of 33,000 mg/L. The desalination facility would intake
approximately 78 mgd of the power plant’'s cooling water discharge and produce 35
mgd of high-quality potable drinking water for use by residents and businesses in the
Broward County area. Approximately 38.9 mgd becomes concentrated seawater, which
would re-enter the power plant condenser cooling water discharge system downstream
of the desalination facility’s intake point and blend with the condenser cooling circulation
system flow for dilution prior to discharge back to the ocean.

The proposed seawater reverse osmosis (SWRO) plant consists of the following major
processes:

e Seawater screening and pumping
e Rapid mixing for the introduction of coagulant and disinfectant

12/20/2006 118



Technical and Economic Feasibility of Co-Located Desalination Facilities

High-rate dissolved air flotation for suspended solids removal

Filtration for suspended solids and pathogen removal

Two-pass reverse osmosis for dissolved solids removal

Remineralization of hardness and alkalinity for corrosion control

Clearwell storage for finished water equalization and disinfection

Filter backwash water equalization and high rate clarification and thickening
Recycle of clarified filter backwash water to the head of the plant

A process flow diagram depicting the proposed treatment process is illustrated by
Figure 5.1.

12/20/2006

119



Technical and Economic Feasibility of Co-Located Desalination Facilities

Fs NaOCl FeCi3 10 /—_\
B ,—. 37 PASS CONGENTRATE”
- - A
+ 4 g | | “ A 3
:: | ‘ = 7 7 > |
_____ i _ 7
; CLUSTER FILTERED WATER i
RAPID MIXING 1 (j
FLOCCULATION HIGH RATE DAF (13) FILTERS L\ TEREDWATER EQUALIZATION TANK
A 5> TRANSFER PUMPS
EE gg BACKWASH
8t ga PUMPS
=g ¥
= [
CO2 LIME NaDCl F ZOP
o]
BISULFITE H2S04 51 DBNPA o 151’ PASS RO 2ND PASS 2” PASS RO
157 PASS FEED PUMPS
T‘ FEED PUMPS B ~ 4 | | ()
{ 5 } .
£ % r + v o — P — (7 ) ToDISTRIBUTION
= U — REMINERALIZATION e
= CARTRIDGE CLEARWELLS
z SEAWATER il HIGH SERVICE
2 PUMPS PUMPS
B
e e PROCESS Q
o 4_2' PASS CONCENTRATE STREAM (MGD}
L 1 78.0
(=]
2 833
3 83.1
|f f —{ 11 }————= RECYCLE 4 778
= 5 389
S SWHETW —{ 10 6 389
7 3B0o
f 8 39
RESIDUALS 9 4.7
= CLARIFICATION (12 jl? 55,;3;
. :
RESIDUALS TRA?\IE‘:SFE r'f iﬁmm it el 12 001
EQUALIZATION TANK 13 0.02
LEGEND
FeCI3  FERRIC CHLORIDE
RAW WATER NaOCl  SODIUM HYPOCHLORITE
CO2  CARBON DIOXIDE
PUMPS
F FLUORIDE
M MOTOR
PIT PELTON IMPULSE TURBINE
s SCALE INHIBITOR
ZOP  ZINC ORTHOPHOSPHATE
SWW  SURFACE WASHWATER
A FTW  FILTER TO WASTE
i H2804 SULFURIC ACID
- o o o e — — et et et s s e e e — s s e e e e e o  —  — — —— —— —— — — — — o — — o — — — —
F 9
INTAKE  CONDENSER COOLING STEAM
A SCREENS WATERP%:;‘;'-SMT‘ON CONDENSERS
= COMBINED POWER PLANT
é COOLING WATER AND DESALINATION
=t — PLANT OUTFALL - seeair
: ©r T
a POWER PLANT COOLING
l WATER INTAKE “ocEAN
< PORT EVERGLADES
we M ETC ALF & ED DY 35 MGD DESALINATION PLANT Jop 80004818
FILE NO.
e PROCESS FLOW DIAGRAM
Lv PLOT DATE: SHEET
- FORT LAUDERDALE, FL

Figure 5-1 - Process Flow Diagram of Proposed SWRO Plant Treatment Process

12/20/2006

120



Technical and Economic Feasibility of Co-Located Desalination Facilities

5.3.2 Water and Solids Mass Balance

An estimation of water flow and quality at each point in the water treatment process is
essential for properly sizing each unit process and for estimating initial capital and long-
term operating costs. This section summarizes the water flow rates, solids production
rates, and solids removal rates for each unit process at the Port Everglades SWRO
facility.

Water Mass Balance

A water flow model was developed for estimating process flows assuming a finished
water flow of 35 mgd. The process flow rates are summarized below by Table 5.1.

Table 5.1 — Process Flow Rates

Stream | Description Q (mgd)
RW Raw Water 78.0
CF Clarifier Feed 83.3
CwW Clarified Water 83.12
CS Clarifier Sludge 0.18
TS Thickened Sludge | 0.0091
FIL Filtered Water 77.81
ROP Permeate 35.0
ROC RO Concentrate 38.9
SWW Spent Washwater | 5.31
REC Recycle 5.3

Solids Production and Balance

Since the pretreatment options for each plant are the same and are based on the same
values of raw water turbidity and coagulant dose, the solids generation for each plant
site is similar. The volume of solids produced at each site will differ because the
capacities of each plant differ. To assess the volume and magnitude of residuals
production for the Port Everglades SWRO facility, a solids balance model was
developed.

The solids production and balance is summarized below by Tables 5.2 and 5.3. The
solids balance was based on a finished water production of 35 mgd, a raw water

12/20/2006 121



Technical and Economic Feasibility of Co-Located Desalination Facilities

turbidity of 20 NTU, a ferric chloride coagulant dose of 25 mg/L (as ferric chloride), and
a source water total organic carbon (TOC) of 6 mg/L. Assumed worst case values for
turbidity, coagulant dose, and TOC levels were used because of limited available water

quality data.

12/20/2006

Table 5.2 — Solids Production

From Turbidity: Value
Mg SS/NTU
Production Rate removed 15
Turbidity In NTU 20.0
Turbidity Removal 98.0%
Turbidity Out NTU 0.4
Solids Produced Mg SS/L 29.4
From TOC Removal:
TOC In mg/L 6.0
TOC Removal 50%
Solids Produced mg SS/L 3
From Ferric Coagulant:
Production Rate mg/mg ferric Dose 0.66
Ferric Dosage mg/L 25
Solids Produced mg SS/L 16.5
Total Solids
Produced mg SS/L 48.90
Raw water flow
(mgd) 78.00
Lbs/day 31,810
Table 5.3 — Solids Balance
AquaDAF
AquaDAF feed (mgd) 83.3
Unit solids capture (%) 95.0%
Floated sludge load (Ibs/day) 30,249
Solids carryover to filtration (Ibs/day) 1,592
Floated sludge solids (%) 2.0
Floated sludge production (mgd) 0.18

122



Technical and Economic Feasibility of Co-Located Desalination Facilities

Clarified Water Flow to Filtration (mgd) 83.12
Cluster Filters

Filter Feed (mgd) 83.12
Solids capture (%) 97%
Solids to filters (Ibs / day) 1,592
Solids retained by filters (Ibs / day) 1,544
Solids carryover to RO (Ibs/day) 48
No. of filters (N) 20
No. of washes per day 20
SWW & FTW per wash (gal) 265,462
Total SWW & FTW to DensaDeg (mgd) 5.31
Filtrate to RO (mgd)

77.81

DensaDeg Clarifier-Thickener

Unit solids capture (%) 98%
Solids load to DensaDeg (lbs/day)* 1,544
Solids flow to DensaDeg (mgd) 5.31
Solids concentration (%) 0.0035
Thickened sludge solids (%) 2.0
Thickened sludge production (mgd) 0.0091
Thickened sludge load (lbs/day) 1,513
Recycle flow back to headworks (mgd) 5.3
Solids in recycle stream (Ibs/day) 31

5.3.3 Raw Water Screening, Pumping, and Treatment

Raw water will be withdrawn from the power plant’s cooling water discharge channel. It
is assumed that some form of cooling water prescreening is provided at the existing
power plant; however, the mesh size is unknown at this time. Therefore, additional raw
water screening is assumed to be required. Screening will be provided to remove
suspended solids that could clog piping or damage downstream process equipment. A
total of three traveling, automatically cleaned screens will be provided for suspended
solids removal followed by raw water pumping. Five vertical turbine pumps will be
provided downstream of the screens to pump raw water to the rapid mix system. Note
that recycle water from the residuals clarification process is blended with the raw water

12/20/2006 123



Technical and Economic Feasibility of Co-Located Desalination Facilities

between the intake screens and raw water pumps. The detailed design criteria for the
raw water screening and pumping system are summarized in Table 5.4.

Table 5.4 — Raw Water Screening and Pumping System Design Criteria

Parameter Value
Raw Water Screening

No. of screens (N) 3

Screen type Traveling
Approach velocity (fps) 0.5

Total screen area required, N-1 (sf) 241
Area per screen, N-1 (sf) 121

Flow per screen, N-1 (mgd) 39.0
Raw Water Pumping

Raw water flow (mgd) 78.0
Pump type Vertical turbine
No. of raw water pumps (N) 5

No. of duty pumps (N) 4

Pump capacity (mgd) 20

TDH (ft) 40
Estimated brake horsepower at design | 166.98
conditions (HP)

Rapid Mix

A two-stage rapid mix system will be provided to disperse pretreatment chemicals in the
raw water ahead of clarification. Each stage of the rapid mix system will provide
approximately 30 seconds of detention at a maximum flow rate of 83.3 mgd (41.65 mgd
per train) for a total detention time of 60 seconds. Coagulated water will flow via gravity
to the downstream two-stage flocculation system. The detailed design criteria for the
rapid mix system are summarized in Table 5.5.

Table 5.5 — Rapid Mixing System Design Criteria

Parameter Value
Rapid Mix Basin

No. Basins 2

No. of stages per basin 2

12/20/2006 124



Technical and Economic Feasibility of Co-Located Desalination Facilities

Parameter Value
Flow per rapid mix basin | 41.65
(mgd)

Stage L (ft) 12
Stage W (ft) 12
Stage SWD (ft) 9
Volume per stage (cf) 1,296

Total volume per basin (cf) 2,592
DT per rapid mix stage (S) 20

DT per rapid mix train (S) 40

Rapid Mixers

No. of mixers (N) 4

G (secs-1) 800

RPM 155
Absolute viscosity, u 0.00003746
Estimated mixer  power | 56.49
(BHP)

Flocculation

A two-stage mechanical flocculation system will be provided ahead of DAF clarification.
A total of 24 flocculation trains will be provided, with 3 trains feeding into a single DAF
basin. Each flocculation stage will be equipped with a vertical, mechanical flocculator.
Flocculated water will flow via gravity to the downstream high-rate DAF system. The
detailed design criteria for the flocculation system are presented by Table 5.6.

Table 5.6 — Rapid Mixing System Design Criteria

Parameter Value
Flocculation Tanks

No. of flocculation trains 24
No. of stages (basins) per train 2
Total no. of basins 48
Flow per flocculation train (mgd) 3.47
Basin L (ft) 14

12/20/2006 125



Technical and Economic Feasibility of Co-Located Desalination Facilities

Parameter Value
Basin W (ft) 13.3
Basin SWD (ft) 13.3
Volume per basin (cf) 2,476
Volume per train (cf) 4,952
Total volume (cf) 118,870
HRT per train (min) 15.37
HRT per basin (min) 7.69
Velocity (fpm) 1.82

Flocculators

Flocculator type

vertical, mechanical

No. of flocculators 48

G (secs-1) 75

RPM 155
Absolute viscosity, u 0.00003746
Mixer power (HP) 0.95

Dissolved Air Flotation (DAF) Clarification

High-rate DAF will be provided for suspended solids and algae removal. A total of 8
DAF trains will be provided, each with a design flow rate of 10.41 mgd. The preliminary
design loading rate will be 9.0 gpm/sf, with both units online, and 10.3 gpm/sf, with one
unit offline. Clarified water will flow via gravity to the downstream cluster filtration
system. Floated sludge will be discharged to the sanitary sewer system. The detailed
design criteria for the high-rate DAF system are presented by Table 5.7.

Table 5.7 — AquaDAF™ Clarification System Design Criteria

Parameter Value
DAF Summary

Basin W (ft) 40
Basin L (ft) 62.3
SWD (ft) 13.3
Flotation area per basin (sf) 800
Total flotation area (sf) 6,400

12/20/2006

126



Technical and Economic Feasibility of Co-Located Desalination Facilities

Parameter Value
DAF loading rate at peak flow, N in service | 9.0
(gpm/sf)

DAF loading rate at peak flow, N-1 in service | 10.3
(gpm/sf)

Volume per basin (cf) 10,640
Total volume (cf) 85,120
HRT per basin (min) 11.01
Velocity (fpm) 1.82
SLR (gpd/sf) 13,015
Sludge removal mechanism mechanical
Production Summary

Estimated clarification sludge flow (mgd) 0.18
Estimated solids concentration (%) 2
Estimated sludge production (ppd) 30,249
Clarified water flow (mgd) 83.12

Cluster Filtration

Following high-rate DAF, clarified water will flow via gravity to the cluster filtration
system. Settled water will be conveyed to the filters through a common flume that will
[...]
Total concentrate flow (mgd) 3.89
Permeate TDS (mg/L) 80
Concentrate TDS (mg/L) 6,600

135



Technical and Economic Feasibility of Co-Located Desalination Facilities

Remineralization

Because RO removes such a high degree of dissolved substances such as hardness
and alkalinity, the permeate must be remineralized to prevent corrosion in receiving
distribution system piping and to produce a finished water that is aesthetically
acceptable to the customers. In final design, actual distribution system water quality
conditions would be matched as closely as possible. The specific distribution system
water quality is unknown at this time; therefore, general assumptions for
remineralization have been used. After RO treatment, the permeate stream is projected
to have an acidic pH of approximately 5.88. In addition, the RO process removes
virtually all alkalinity. The only portion of the carbonate system that passes through the
membrane is carbon dioxide (CO;). To achieve hardness and alkalinity recovery, RO
permeate will be remineralized with lime and carbon dioxide. To model the impact of
post-treatment remineralization, the Rothberg, Tamburini & Winsor, Inc. (RTW) water
chemistry model was used. This model calculates the impact of chemical addition on
water quality parameters.

Two forms of lime are typically available, pebble (quick) lime and hydrated lime. While
hydrated lime does not require slaking prior to remineralization, it is typically more
expensive than quick lime. Therefore, quick lime was selected for this application. To
meet the alkalinity and hardness goals, approximately 45 mg/L of lime will be added
based on the RTW modeling.

The 45 mg/L of lime will produce a finished water pH that is higher than the water
quality goal. Therefore, liquefied carbon dioxide will be used to reduce the pH to the
desired range. Carbon dioxide mixes with water to form carbonic acid, a fairly mild acid
which acts to reduce pH. The RTW model estimates that approximately 50 mg/L will be
required to obtain a pH of approximately 8. With the addition of lime and carbon dioxide
at the proposed doses, the LSI is approximately 0, and the total hardness is
approximately 60 mg/L.

Carbon dioxide is delivered in the liquid form and stored in an insulated (cryogenic)
storage tank. The storage tank is complete with the equipment necessary to maintain
the liquid carbon dioxide at approximately O degrees F, with non-freezing regulators and
temperature gauges. A vaporizer changes the liquid carbon dioxide to a vapor. Carbon
dioxide vapor for process use is withdrawn from the tank and passed through
regulators, metering equipment and other accessories depending on the type of feed
equipment used. The RO permeate will flow to a remineralization rapid mix, where it
will be mixed with the CO, and lime. The flow will then enter a remineralization basin,

12/20/2006 136



Technical and Economic Feasibility of Co-Located Desalination Facilities

which will be baffled to ensure an 8 minute detention time with no short-circuiting. Table
5.12 summarizes the design criteria for the permeate remineralization system.

Table 5.12 — Remineralization System Design Criteria

Parameter Value

Remineralization Basin

Flow to remineralization (mgd) 35.0
Rectangular,

Type serpentine channels

Channel length (ft) 30

Channel SWD (ft) 13

Channel W (ft) 10

No. of channels (N) 5

Total length (ft) 150

Volume (gal) 145,860

DT (min) 6.00

Baffle factor: 0.8

T/T10 (min) 4.80

Rapid Mixer

No. of rapid mixers 1

Mixing area volume (cf) 1,300

G (secs-1) 800

RPM 155

Absolute viscosity, u 0.00003746

Mixer power (HP) 56.67

Lime Feed System

Application stream RO Permeate

Flow rate (mgd) 35.00

Dose as CaO (mg/L) 45

Daily consumption (Ib) 13,136

30-day storage (Ib) 394,065

Lime density (pcf) 55

30-day storage (cf) 7,165

Lime Storage

12/20/2006 137



Technical and Economic Feasibility of Co-Located Desalination Facilities

Parameter Value
Bulk storage type silos
Silo diameter (ft) 14.0
Silo height (ft) 55.0
Silo volume (cf) 8,462
No. of silos (N) 1

Lime Feed

Slaker type slurry
No. of slakers (N) 1
Slaker capacity (pph) 547.3
Carbon Dioxide Feed

Application stream RO Permeate
Flow rate (mgd) 35.0
Dose (mg/L) 60
Daily consumption (Ib) 17,514
30-day storage (Ib) 525,420
Bulk storage type pressurized tanks
Tank capacity (Ib) 240,000
No. of tanks (N) 2
Recirculation pump flow (1 gpm per pph of

CO2) 730
Recirculation pump head (ft) 150

5.3.5 Disinfection and Finished Water Storage

Prior to the finished water pump station, contact time must be provided for disinfection
with free chlorine (sodium hypochlorite) and on-site storage to allow the treatment plant
to operate somewhat independently of the finished water pump station instantaneous
flow.

The LT2ESWTR requires a 3-log removal / inactivation of Giardia, a 4-log removal /
inactivation of viruses, and a 2-log removal / inactivation of Cryptosporidium for surface
water treatment facilities. It is assumed that the proposed raw water source will be
placed in Bin 1 which will not require additional treatment Crypto removal or inactivation.
The removal / inactivation requirements are summarized by Table 5.13.

12/20/2006 138



Technical and Economic Feasibility of Co-Located Desalination Facilities

Table 5.13 — Disinfection Requirements

Cryptosporidium 2.0
Giardia 3.0
Viruses 4.0
Cryptosporidium 2.0

The clarification and filtration process will be granted a 2.5-log removal credit for
Giardia; 2.0-log removal credit for virus; and 2.0-log removal credit for Crypto.
Therefore, the disinfection process must provide an additional 0.5-log
removal/inactivation of Giardia, and an additional 2.0-log removal/inactivation of viruses.
When free chlorine is used for disinfection, the inactivation of Giardia controls
disinfection requirements, because Giardia is much more difficult to inactivate than
viruses with free chlorine. The additional disinfection contact time (T10) requirements
have been calculated assuming free chlorine residuals of 1.0 and 2.5 mg/L and based
on USEPA CT Tables contained in the Guidance Manual for Compliance with the
Surface Water Treatment Rule. This is based on a well-baffled storage tank using dual
concentric baffles to obtain a T10/T ratio of at least 0.75, a 25 percent additional
capacity for tank level variability with pumping, a pH range of 6-9, and a finished water
temperature greater than 25 degrees C.

Circular wire-wound pre-stressed tanks with dual concentric-C baffles were selected for
the analysis for finished water storage. The design criteria for these tanks are
summarized by Table 5.14. Note that the CT values represent that which is required for
0.5-log Giardia inactivation.

12/20/2006 139



Technical and Economic Feasibility of Co-Located Desalination Facilities

Table 5.14 — Finished Water Storage Design Criteria

Parameter Value
Remineralized permeate flow (mgd) 35.0
Remineralized permeate flow (gpm) 24,315
Number of clearwells (N) 2

Mode of operation parallel
Flow per clearwell (mgd) 17.51
Flow per clearwell (gpm) 12,158
SWD (ft) 18
Diameter (ft) 120
Actual volume (gal) 1,521,971
CT volume factor (dual concentric C baffles) 0.75

CT volume (gal) 1,141,478
Efficiency factor 0.75

T10 effective volume (gal) 856,108
Actual detention time per clearwell (min) 125

T10 clearwell (min) 70
CTregd @ C=1.0mg/L, 25°C, pH =9 13

CT achieved @ C = 1.0 mg/L, 25°C,pH =9 70
CTregqd @ C=25mg/L, 25°C, pH =9 15.5

CT achieved @ C = 2.5mg/L, 25°C, pH =9 176

5.3.6 High Service Pumping

A new high service pumping station will be required. Finished water will flow by gravity
to the high service pump suction well, located in the high service pump station.
Horizontal split case pumps were selected because of their higher efficiency compared
to other types of pumps. The design criteria for the high service pumping system are
summarized by Table 5.15.

12/20/2006 140



Technical and Economic Feasibility of Co-Located Desalination Facilities

Table 5.15 — High Service Pumping Design Criteria

Parameter Value
Finished water flow (mgd) 35.01
Pump type HSC
No. of high service pumps (N) 5

No. of duty pumps (N-1) 4
Pump capacity at N (mgd) 7.00
Pump capacity at N-1 (mgd) 8.75
TDH (ft) 231
Estimated power (BHP) 350

5.3.7 Residuals Handling and Disposal

The water treatment process will produce a number of waste or residual streams. The
streams include:

e Clarification sludge

e Spent washwater (SWW)
e Filter-to-waste (FTW)

¢ RO concentrate

e Tank drains

e Sanitary sewage

Residuals handling will consist of an equalization tank for SWW and FTW and
DensaDeg high-rate clarification. AquaDAF™ sludge, tank drains, and sanitary sewage
will be discharged to the sanitary sewer. RO concentrate from the first pass will be
discharged to the power plant condenser cooling water discharge system downstream
of the desalination facility’s intake point and blend with the condenser cooling circulation
system flow for dilution prior to discharge back to the ocean.

FTW from the cluster filtration system will be pumped to the residuals EQ tank. SWW
from the cluster filtration system will flow via gravity to the residuals EQ tank. Effluent
from this tank will be pumped to the DensaDeg clarifier. Supernatant from the
DensaDeg clarifier will be recycled to the head of the plant and mixed with raw water
prior to rapid mixing. This stream will flow via gravity. Sludge from the DensaDeg

12/20/2006 141



Technical and Economic Feasibility of Co-Located Desalination Facilities

clarifier will flow via gravity to the sanitary sewer. The design criteria for the residuals
processing system are summarized by Table 5.16.

12/20/2006

Table 5.16 — Residuals Processing Design Criteria

Parameter Value
SWW + FTW (mgd) 5.31
Total residuals (mgd) 5.31
Residuals EQ tank influent pumps

Pump type vertical turbine
No. of pumps (N) 2

No. of duty pumps (N-1) 1

Pump capacity (mgd) 3,687
TDH (ft) 30
Residuals EQ tank effluent pumps

Pump type vertical turbine
No. of pumps (N) 2

No. of duty pumps (N-1) 1

Pump capacity (mgd) 3,687
TDH (ft) 30
Residuals EQ Tank Data

SWD (ft) 18
Diameter (ft) 79
Volume per eq tank (gal) 659,626
No. of tanks (N) 1

Total volume (gal) 659,626
Equalization time (min) 179

No. of cells per tank (N) 2
Volume per cell (gal) 329,813
No. of mixers per cell (N) 2

Mixer power (HP) 20
DensaDeg Clarifier Design Criteria

DensaDeg clarifier influent flow (mgd) 5.31
Number of clarifiers 1
Clarifier capacity (mgd) 5.50
Design flow to clarifier (mgd) 5.31
Loading rate at max capacity (gpm/sf) 7.36

142



Technical and Economic Feasibility of Co-Located Desalination Facilities

Parameter Value
Unit solids capture (%) 98%
Solids load to DensaDeg (Ibs/day) 1544
Solids flow to DensaDeg (mgd) 5.31
Solids concentration (%) 0.0035
Thickened sludge solids (%) 2.00
Thickened sludge production (mgd) 0.0091
Thickened sludge load (lbs/day) 1,513.42
Recycle flow back to headworks (mgd) 5.30
Solids in recycle stream (Ibs/day) 31

5.3.8 Chemical Feed

Facilities for receiving, storing, and feeding various chemicals have been included in the
analysis to develop conceptual level capital and operating costs. The following
chemicals were included:

Ferric chloride for coagulation

Scale inhibitor to prevent scale formation in the RO system
Bisulfite for oxidant removal ahead of the RO system
Sulfuric acid for scale control in the RO system

2,2-Dibromo-3-Nitrilopropionamide (DBNPA) to reduce biological activity in
the RO system

Carbon dioxide and quick lime for permeate remineralization
Fluoride for dental health
Phosphate for corrosion protection

Sodium hypochlorite for disinfection

Table 5.17 summarizes the average dose and consumption for each chemical included
in this alternative.

12/20/2006

143



Technical and Economic Feasibility of Co-Located Desalination Facilities

Table 5.17 — Chemical Doses and Consumption

Chemical A\I/Deorjé:J ) Flow le/(_j ay lt()fsr/:sy Gallons sig-rizye s?)t(c)J-rdaZye
(mg/L) (mgd) | (required) manufacturer) per day (Ibs) (gallons)

Pretreatment
Prechlorination 3 83.3 2,084 2,498 74,931
Ferric Chloride 25 83.3 17,368 3,566 106,978
RO Pretreatment
Sulfuric Acid 25 77.8 16,223 1,137 34,103
Scale Inhibitor 4 77.8 2,596 283 8,488
Bisulfite 3 77.8 1,947 465 13,961
DBNPA 0 77.8 0 0
Remineralization
Lime 45 35.0 13,136 13,136 394,065
Carbon Dioxide 60 35.0 17,514 17,514 525,420
Post-treatment
Postchlorination 2 35.0 584 700 20,989
Fluoride 1 35.0 292 156 4,671
Phosphate 1 35.0 292 83 2,500

5.3.9 Buildings and Structures

For the purposes of this feasibility study it is assumed that all process equipment and

tankage associated with each process will be housed indoors.

structures were included in this analysis:

e Raw water building for housing the raw water pumps and screens;

The following major

e Pretreatment building for housing the rapid mix, flocculation, DAF, filtration,
filtered water transfer pumps, and pretreatment chemical systems;

e Reverse osmosis building for housing the seawater pumps, cartridge filters,
first-pass feed pumps, first-pass RO arrays, second-pass feed pumps,
second-pass RO arrays, CIP systems, chemical feed systems associated with
the RO process; and

12/20/2006

144




Technical and Economic Feasibility of Co-Located Desalination Facilities

e Post-treatment building for housing the lime feed system, carbon dioxide feed
equipment, high service pumping system, post-treatment chemical feed
systems, and administrative area.

Each building will also house mechanical rooms, electrical equipment rooms, restrooms,
control rooms, tool and workshop areas, and storage areas. A summary of area
requirements for each proposed structure is presented in Table 5.18, below.

Table 5.18 — Area Requirements for Major Buildings

Facility Length (ft) Width (ft) Footprint
(SF)
Raw Water Building 60 80 4,800
Pretreatment Building 420 210 88,200
RO Building 340 218 74,120
Post-treatment Building Various various 16,000

Chemical storage for coagulant and the prechlorination chemicals will be located within
the Pretreatment Building. Chemical storage and feeding facilities for lime, carbon
dioxide, fluoride, phosphate, and postchlorination will be located in the post-treatment
building. Chemical storage and feeding facilities for sulfuric acid, scale inhibitor,
bisulfite, and DBNPA will be located in the RO building. A conceptual site plan
illustrating the location of the major facilities is presented by Figure 5.2.

12/20/2006 145




Technical and Economic Feasibility of Co-Located Desalination Facilities

FACILITY LEGEND

Coo~NOO s WN—

10 FIRST PASS RO

11 SECOND PASS RO

12 RO CIP AREAS

13 CHEMICAL AREA

14 REMINERALIZATION

15 POST TREATMENT BUILDING

16 CLEARWELLS

17 RESIDUALS EQUALIZATION TANK
18 RESIDUALS TREATMENT

19 CONCENTRATE TRANSMISSION LINE

RAW WATER SCREENING AND PUMPING
RAW WATER TRANSMISSION LINE
RAPID MIX

2-STAGE FLOCCULATION

DAF CLARIFICATION

CLUSTER FILTRATION

CHEMICAL FEED AND AUXILIARY SYSTEMS
FILTERED WATER EQUALIZATION TANKS
CARTRIDGE FILTERS AND RO PUMPS

CFn By ; e - A - v
i SCALE i FEET 35 MGD DESALINATION PLANT JOB 60004913
| METCALF&EDDY | AECOM —_—— =
= UHLESS OTHERWSE MIMED OR CUNGED BT AEPROOUCTION FORT L 1
- PG PRor. DnoR. e PLOT DATE: 10/18,/06 LAUDERDALE, SHEET %

Figure 5-2 — Proposed Port Everglades SWRO Facility Site Plan

12/20/2006 146



Technical and Economic Feasibility of Co-Located Desalination Facilities

5.3.10 Estimate of Capital Costs

This section presents estimated capital costs for the Port Everglades SWRO facility.
Capital costs were developed by sizing individual components within each option and
estimating the quantities for the major items comprising the option. Unit prices were
developed from equipment manufacturers and from recent historical data from other
projects. When appropriate, additional costs were added for equipment, electrical, and
instrumentation. In some instances, allowances were made for minor components and
support facilities. After the construction costs are estimated and totaled, a 25%
contingency was added for items that are currently unidentifiable. The final construction
cost estimate also includes a 17% contractor’'s overhead and profit which includes the
contractor’s overhead expenses, mobilization, demobilization, bonding, and insurance.
And finally, the project estimate includes 10% for engineering. Note that the capital
costs are based on a finished water production rate of 35 mgd. A detailed cost estimate
for this alternative is presented in Table 5.19 below. The costs presented herein should
be considered Budget Level as defined by the American Association of Cost Engineers,
with an accuracy of +30 percent to -15 percent. All costs are presented in October 2006
dollars.

12/20/2006 147



Technical and Economic Feasibility of Co-Located Desalination Facilities

Table 5.19 — Estimated Capital Costs

Conceptual Design Preliminary Capital Cost Estimate
SFWMD Port Everglades SWRO

Electrical
UNIT Installation | and I&C

ITEM DESCRIPTION QUAN. Unit | PRICE 10% 15% SUBTOTAL
Site work
1.01 Demolition 1 LS | $20,000 $0 $0 $20,000
1.02 Clearing 1 LS | $15,000 $0 $0 $15,000
1.03 Exterior piping (includes storm and sanitary sewers, footer

drains, pavement drains) 1 LS | $1,250,000 | $0 $0 $1,250,000
1.04 Site work (includes final grading, seeding, mulching,

paving, fencing, sidewalks, curbs and gutters, landscaping,

etc.) 1 LS | $1,500,000 | $0 $0 $1,500,000
1.05 Temporary sheeting for raw water pump station 200 LF | $576 $0 $0 $115,250
1.06 Excavation for raw water pump station 963 CY |$15 $0 $0 $14,444
1.07 Excavation for pretreatment building 14599 CY |$15 $0 $0 $218,978
1.08 Excavation for filtered water EQ tank 2353 CY |$15 $0 $0 $35,292
1.09 Excavation for RO building 12342 CY |$15 $0 $0 $185,131
1.10 Excavation for remineralization basin 1131 CY |$15 $0 $0 $16,970
1.11 Excavation for lime feed building 646 CY |$15 $0 $0 $9,692
1.12 Excavation for CO2 equipment pad 1025 CY |$15 $0 $0 $15,381
1.13 Excavation for clearwells 5159 CY |$15 $0 $0 $77,378
1.14 Excavation for high service pump building 1329 CY |$15 $0 $0 $19,931
1.15 Excavation for administration building 939 CY |$15 $0 $0 $14,091
1.16 Excavation for post-treatment chemical feed building 963 CY |$15 $0 $0 $14,444
1.17 Excavation for residuals EQ 1366 CY | %15 $0 $0 $20,492
1.18 Excavation for DensaDeg 519 CY |$15 $0 $0 $7,779

Subtotal $3,550,253

Buildings & Structures
2.01 Raw water pump and screening station concrete 1000 CY |500 $0 $0 $500,000
2.02 Raw water pump and screening station superstructure 4800 SF | $64 $0 $0 $307,200
2.03 Rapid mix basins concrete 266 CY | $500 $0 $0 $132,889
2.04 Flocculation basins & AquaDAF concrete 3000 CY | $500 $0 $0 $1,500,000

12/20/2006

148



Technical and Economic Feasibility of Co-Located Desalination Facilities

Conceptual Design Preliminary Capital Cost Estimate
SFWMD Port Everglades SWRO

Electrical
UNIT Installation | and I&C

ITEM DESCRIPTION QUAN. Unit | PRICE 10% 15% SUBTOTAL
2.05 Cluster filters concrete 3600 CY | $500 $0 $0 $1,800,000
2.06 Pretreatment building concrete 1000 CY | $500 $0 $0 $500,000
2.07 Pretreatment building superstructure 88200 SF | $64 $0 $0 $5,644,800
2.08 Filtered water equalization tanks 2 Ea | $570,000 |$0 $0 $1,140,000
2.09 RO building concrete 7500 CY | $500 $0 $0 $3,750,000
2.1 RO building superstructure 74120 SF | $64 $0 $0 $4,743,680
211 Remineralization basin concrete 656 CY | $500 $0 $0 $327,962
2.12 Lime feed building concrete 314 CY | $500 $0 $0 $156,980
2.13 Lime feed building 2500 SF | $64 $0 $0 $160,000
2.14 Carbon dioxide equipment pad concrete 445 CY | $500 $0 $0 $222,667
2.15 Clearwells 2 Ea |$687,500 | $0 $0 $1,375,000
2.16 High service pump station concrete 1000 CY | $500 $0 $0 $500,000
2.17 High service pump station 6000 SF | $64 $0 $0 $384,000
2.18 Administration building 4000 SF | $125 $0 $0 $500,000
2.19 Post-treatment chemical feed building concrete 150 CY | $500 $0 $0 $75,000